samonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 dB Mode Auto Sweep
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -38.17 dBm -25.17 dé 706.000 MHz 716.000 MHz 100.000 kHz 71542557 MHz 18.61 dBm -11.19 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98457 MHz -35.39 dbm -22.39 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,02393 Wz -37.20 dBm -24.20 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.62438 MHz 19.11 dBm ~10.89 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -37.91 dbm -24.91 dB
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0 ds oA A - 0 gyt o e
-10 d8m \I -1p dem |
-20 dem l \ -30 dBm \
30 dem v o |[l.20 cem 7
-40 dém — = 40 dem E\
PO '”‘-‘-\\\
dem -50 dBm
—
]
-60 dBm -60 dem
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -35.22 d&m -22.22 g8 706.000 MHz 716.000 MHz 100.000 kHz 709.33167 MHz 2.25 dém -27.75 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99176 MHz -37.62 dbm -24.62 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,01673 MHz -38.58 dBm -25.58 dB
599.000 MHz 709.000 MHz 100.000 kHz 706.56743 MHz 2.23 dém ~27.7/ d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -36.31 dbm -23.31 dB
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samonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 12 / 10MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 dB Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,77997 MHz -43.40 d&m -30.40 d& 706.000 MHz 716.000 MHz 100.000 kHz 715,39560 MHz 13.21 dBm -16.79 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99995 MHz -41,45 dbm -28.45 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,00974 MHz -45.08 dBm -32.08 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.61439 MHz 16.48 dBm -13.52 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.22892 MHz -44.89 dbm -31.89 dB
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -42.03 dém -29.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.17083 MHz -2.74 dBm -32.74 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98227 MHz -42.43 dbm -29.43 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,01294 MHz -43.64 dBm -30.64 dB
599.000 MHz 709.000 MHz 100.000 kHz 701.71229 MHz -3.51 dBm =33.51 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -41.18 dbm -28.18 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

£ 7 ||| Spectr
Ref Level 0,00 dem  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,20 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 650,000 MHz 100.000 kHz 628.72964 MHz -56.39 dBm -43.39 dB 30,000 MHz 690.000 MHz 100,000 kHz 644.12848 MHz -56.33 dBm -43.33 dB
725,000 MHz 1,000 GHz 100,000 kHz 967.43092 MHz -55,62 dBm -42,62 dB 725,000 MHz 1,000 GHz 100,000 kHz 933,73705 MHz -55,97 dBm -42,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85776 GHz -45.37 dBm -32.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -45.38 dBm -32,38 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -40.95 dBm -27.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -40.85 dBm -27.85 d8
7.000 GHz 9,000 GHz 1.000 MHz 7.32067 GHz -41.93 dBm -28.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35216 GHz -42,04 dBém -20,04 d&
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30.000 MHz 690.000 MHz 100.000 kHz 626.77979 MHz -56.57 dBm -43.57 dB
725.000 MHz 1,000 GHz 100.000 kHz 972,28004 MHz -55.94 dBm -42.94 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.47438 GHz -45.48 dBm -32.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91326 GHz -41.04 dBm -28.04 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.34566 GHz -41.97 dBm -28.97 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12 / 3MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.12901 MHz -56.43 dBm -43.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.87940 MHz -56.47 dBm -43.47 dB
725,000 MHz 1.000 GHz 100.000 kHz 935.43674 MHz -55,95 dBm -42,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 9£8.68251 MHz -55.88 dBm -42.88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51637 GHz -45.41 dBm -32.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48088 GHz -45.41 dBm -32.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -41.05 dBm -28.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -41,02 dBm -28.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35466 GHz -41.94 dBm -28.94 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -41.96 dBm -28.96 dB
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30.000 MHz £90,000 MHz 100.000 kHz £39,5287% MHz -56.52 dém -43.52 dB.
725.000 MHz 1,000 GHz 100.000 kHz 988,37711 MHz -55.98 dBém -42.98 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95176 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -41.11 dBm -28.11 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.34216 GHz -41,97 dBm -28.97 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12 / 5SMHz

pectrum v || Spectrum
Ref Level 0,00 dem  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,20 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 650,000 MHz 100.000 kHz 642.62859 MHz -56.55 dBm -43.55 dB 30,000 MHz 690.000 MHz 100,000 kHz 639.62882 MHz -56.46 dBm -43.46 dB
725,000 MHz 1,000 GHz 100,000 kHz 976.62925 MHz -56,04 dBm -43,04 dB 725,000 MHz 1,000 GHz 100,000 kHz 92588847 MHz -56,20 dBm -43,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87376 GHz -45.16 dBm -32.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85526 GHz -45.25 dBm -32,25 db
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -41.05 dBm -28.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.90338 GHz -41,08 dBm -28.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.358016 GHz -42.07 dBm -29.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35666 GHz -41.88 dBm -28.88 dB
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30.000 MHz 690.000 MHz 100.000 kHz 631.92940 MHz -56.62 dBm -43.62 dB
725.000 MHz 1,000 GHz 100.000 kHz 930,58762 MHz -55.78 dBm -42.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -45.36 dBm -32.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -41.19 dBm -28.19 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.34116 GHz -41.87 dBm -28.87 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 12 / 10MHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.52951 MHz -56.51 dBm -43.51 dB 30,000 MHz 690.000 MHz 100.000 kHz 637.92854 MHz -56.52 dBm -43.52 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.38120 MHz -55.75 dBm -42,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 953.03354 MHz -55.30 dBm -42.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94026 GHz -45.43 dBm -32.43 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.48388 GHz -45.36 dBm -32.36 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -41.01 dBm -28.01 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91726 GHz -41.11 dBm -28.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -41.95 dBm -28.95 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34466 GHz -41.96 dBm -28.96 dB
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30.000 MHz 690,000 MHz 100.000 kHz 623,38005 MHz -56.50 dBm -43.50 dB
725.000 MHz 1,000 GHz 100.000 kHz 877.24732 MHz -56,10 dBm -43.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.62784 GHz -45.49 dBm -32.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -41.07 dBm -28.07 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.35716 GHz -42.07 dBm -29.07 d&
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samonias. FCC RADIO TEST REPORT

Report No. : FG270608B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0047
30 Normal Voltage 0.0208
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0216
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0206
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0127
20 Normal Voltage 0.0000
20 Battery End Point 0.0182
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 452 5.80 6.41 6.64 PASS
TEL : 886-3-327-0868 Page Number : A13-1 0f 19
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.04 4.95 10.11 9.99 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 5.02 4.97 9.83 9.95 - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m = m i
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2 783.96800 MHz - 783.97800 MHz
ndB 26.00 dB ndB 26.00 dB
wd Poagrm N A A AV B 5.035000000 MHz| 10 d XA By, 4.945000000 MHz
{ Q factar 155.7) / Q factar 158.5
o - 0ds .
Ty
10 d -10 di
20 : e
7 e — ~ ]
AT TR
o / VAVl
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 783.968 MHz 15.85 dbm ndB down 5035 MHz ML 1 763.878 MHz 14.46 dBm ndB down 3,545 WHz
TL 1 779.423 MHz -10.43 dBm ndg 26.00 dB T 1 779.522 MHz -11,50 dBm ndg 26.00 dB
T2 i 784.458 MHz -10.12 dém q factor 155.7 T2 i 784468 MHz 11,31 dém q factor 158.5
L JU J - L JU J -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.65 dBm mi1] 16.51 dem
783.7380 MHZ 785.2770 MHz
2 21 2
2 _ydn 26.00 dB =@ N “nds 26.00 dB
_ AT T e e TR 10.110000000 MHz 10 P ATAEr i P ' 9.990000000 MHz
| Q factor \ 77.5 Q factor 78.6
!
T 0 d8:
| 104
— -20
— S
- a0d
-40 dBm
]
-50
60 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 783.738 MHz 15.65 dém nd@ down 10,11 MHz [ 1 785.277 Mz 16.51 dem nd@ down 9,99 Wiz
T 1 777.025 MHz -10.51 dem nd8 26,00 d8 T 1 776.965 MHz -9.51 dem nd8 26,00 d8
T2 1 787.135 MHz -10.32 dbm q factor 77.5 T2 1 7B6.955 MHz -9.22 dbm q factor 78.6
L Il ) L o

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz /

640QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o At I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 1.03 dBrm Mi[1] 14.30 dBm
. 782.70500 MHZ] - 779.2430 MHZ
nds 26.00 dB nds 26.00 dB
. e R 5.015000000 MH ey P I 9.830000000 MH
o e , LB e 104 - e \, B
I factor 156.1) Q factor 79.9
|
o 7 |\ 0 d8:
/ \
10 di L > -10 df A
7 \ \
20 -20 ;
|/ A, e s
30 B T 30 df .
3 s -
40 dBmv -40 dBm:
P e
-50 -50
-60 df 60 df
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 782.708 MHz 14.03 dom nd@ down 5,016 MHz [ 1 779.243 Mz 1.30 dem nd@ down 9.63 MHz
T 1 779.522 MHz -11.98 dam nds 26,00 d8 T 1 777.025 MRz -11,47 dam nds 26,00 d8
T2 1 784.537 MHz -11.72 dBm q factor 156.1 T2 1 7B6.BSS MHz -11.49 dBm q factor 79.3

L Il
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

Spectrum | = 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.13 dBm Mi[1] 11.97 dBm
783.1 ) MHz 783.4590 MHz
2 2
2 ndB 26.00 dB =@ nds 76.00 dB
10 By X 1.965000000 MHz 10 ~ - . 9.950000000 MHz
h ’;-~ TR, g Tattolr e \ 157.8 5 Il i - Y 78.7
0 de - T 0 de: 1 \‘
J | J L
10 dem ¥ = 10 den . -
-20 dém + 2 20 dém f .
/ \‘ / Ve
W 1 / ~
-30 dBm——{—; 7 - wy L |
40 dBm
-50 dBm
-60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 783.375 MHz 12.13 dbm ndB down 3,565 MHz M1 1 763,455 MHz 11.97 dem ndB down 9,95 MHz
TL 1 778.532 MHz -13.66 dém ndg 26.00 dB Tl 1 777.025 MHz -14,25 dBm ndg 26.00 dB
T2 i 784.488 MHz -13.83 dém q factor i57.8 T2 i 786,575 MHz 13,67 dém q factor 78.7
L JU ] L L JU ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.50 9.01 9.03 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.51 4.48 9.05 9.01 - - - -
TEL : 886-3-327-0868 Page Number : A13-6 of 19

FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.40 dBm Mi[1] 14.10 dBm
2 | 779.91200 MHz - 781.54000 MHz
x occ Bw +.495504496 MHz B i occ Bw +.495504496 MHz
e A . c A -
- 3 e R Ay 104 ‘ o - 3
f 1}
o 0 de: -
/ 7 T
10 di - -10 df "
\ h
¥ \
-20 e v — =
s e
40 dBm
-s0 -s0
60 d 60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 779.912 MHz 15.43 dbm ML 1 7B1.54 MHz 14.19 dem
TL 1 779.75225 MHz 10.10 dBm Occ Bw 4.495504496 MHz T 1 779.75225 MHz 3,36 dbm Occ Bw 4.495504496 MHz
T2 i 784.24775 MHz 10.22 dém T2 i 784.24775 MHz 7.38 dém
L JU ] L JU ] -
i im i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.16 dBm Mi[1] 15.54 dBm
2 779.6020 MHz - . 779.4030 MHz
By 9.010989011 MHz ¥ occ Bw 9.030969031 MHz
r e e T jrf e “ o s
10 10 4 . AN i
o { \ 0 de: L -
T 7 1
d i L |
10 1 10
| . .
20 — 20 - T
P T 4 s
-a0d -30 o
40 dBm -40 dBm
Sy
-s0 -s0
-60 d -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 775.602 MHz 16.16 dbm Ml i 778,403 MHz 15.54 dém
TL 1 777.4845 MH2 10.42 dBm occ Bw 9.010989011 MHz 1 1 777.4845 MHZ 9,24 dBm occ Bw 9.030969031 MHz
T2 i 786.4955 MHz 11.45 dBm T2 i 786.5155 MHz 9.25 dém
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

m - im -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.45 dBm mi1] 15.08 dBm
2 783.96800 MHz - 783.2590 MHz
occBw M1 +.505494505 MHz ¥_Occ Bw 9.050949051 MHz
T - n . M P e A
10 df " R A = o 10 of = T
| \ \
o t 0 da: .
1 ] |
u \ N / \
10 - -10 -
S/ \ / \\
-20 -20
|/ v |
o Ryt : s 30 o a
40 dBmv -40 dBm:
RO P
-50 -50
60 df 60 df
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 783.968 MHz 12.45 dém Ml i 763.258 MHz 15.08 dém
T 1 779.74235 MHz 7.60 darm oce Bw 4,505494505 MHZ T 1 T77.4B4S MHZ 9.35 dBm oce Bw 9.050949051 MHz
T2 1 784.24775 MHz 8.44 dBm T2 1 7B6.5355 MHz 8.57 dBm
L JU ] L JU ] e

TEL : 886-3-327-0868 Page Number 1 A13-7 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

Spectrum | = 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 10.02 dBm Mi[1] 12.22 dBm
2 783.16900 MHz - 784.9970 MHz
CIT +.475524476 MHz occ By 9.010989011 MHz
X
0 d = A= iy 0 o = : T o
} v / X
0 de i 0 de: - -
J ! | \
10 dam - — 10 dBm -
AN | \
-20 dém v -20 dém f v -
It A / e
o ] -30 dBm 1= T
- " b
40 dBm -40 dBm =
i
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 763.160 MHz 10.92 dbm M1 1 764.897 MHz 12.22 dem
TL 1 779.75225 MHz 6.51 dem Oce Bw 4.475524476 MHz T 1 777.5045 MHz 7,45 dBm Occ Bw 9.010989011 MHz
T2 i 784.22777 MHz 4.93 dém T2 i 786.5155 MHz 6.10 dém
L JU ] L L JU ] -

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m o
pectrur |l Sp m 7
Ref Level 30.00 dem  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS D
10 dem H 10 dém J”l
ode H 0 dem H
-10 dBm - f | -10 derm — f l[
-20 dem } 20 dem a
o f \ nn dn f
SPURIOUS_LINE_ABS \ | SPURIOUS_LINE_ABS_ / \
-40 dBm - 40 dBm ,
N S S T |
50 dBm ~ WW\WM\’IT“ 50 dBm = Ao
= | , J
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |__Powerabs |  aLimit
763.000 Mz 775,000 MHz 6.250 kHz 772,63237 MHz -56.62 dem -23.82 db 763,000 MHz 775.000 MAz 6.250 kHz 765.67932 MHZ ~59.02 dbm 24.00 0B
775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -44.30 d&m -31.30 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.06738 MHz -47.20 dBm -34.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99955 MHz -48.02 dém -35.02 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.04271 MHz 53.02 dbm 40.02 db
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 20.70 dBm -9.30 db 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.31 dBm -9.69 dB
788,000 MHz 788,100 MHz 30.000 kHz 78801543 MHz -52.78 dBm -39.78 d& 788.000 MHz 788.100 MHz 30.000 kHz 768,00005 MHz -47.20 dBm -34.20 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,38147 MHz -46.76 dem -33.76 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.11713 MHz 39.21 dBm 2621 dB
753.000 MHz 205.000 MHz 5.250 kHz 795.95455 MHz -58.90 dBm -23.90 dB 793.000 MHz 806.000 MHz £.250 kHz 800.59091 MHz -58.97 dBm -23.97 dB
.
I J1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Sp

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto FFT

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢hack PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS 2
10 dBm 10 dBm
- A ey
ode | I 0 dBm ‘rt L
10 derm ] J } -10 dem - i !
-20 dBm : - -20 dBm ‘
J \ / |
SPURIOUS_LINE_ABS = SPURIGUS_LINE_a85 s
| K _LINE_ABS
-40 dBm (!’ W"“"“--I -40 dBm IL‘\\' ML\“
-50 dBm J -50 dBm er-
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -56.87 dém -21.87 d& 763.000 MHz 775.000 MAz 6.250 kHz 770.75025 MAz -50.07 dbm -24.07 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -35.60 dém -22.60 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.65589 MHz -45.89 dBm -32.39 dB
775.900 MHz 776.000 MHz 30.000 kHz 77593432 MHz -39.33 dém -26.33 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99136 MHz -50.63 dbm -37.63 db
776.000 MHz 788.000 MHz 100.000 kHz 777.87612 MHz 6.51 dBm -23.49 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.63037 MHz 6.69 dBm -23.31 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.04251 MHz -45.00 d&m -32.60 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02063 MHz -38.67 dBm -25.67 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.53811 MHz -35.89 dBm -26.89 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10734 MHz -33.50 dBm -20.50 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.66883 MHz -59.05 dém -24.05 d& 793.000 MHz B06.000 MHz 6.250 kHz 793,22727 MHz -58.87 dBm -23.87 dB
Y
Il j rJ
TEL : 886-3-327-0868 Page Number 1 A13-9 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.20 db

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PAES

20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA

10 dem “ 10 dém Jﬂ\

0 de H 0. dem H

-10 dBm =T -10 dem — J‘ l

-20 dBm " I\ -20 dem {I l

SPURIDUS_LINE_ABS T \\ | SPURIDUS_LINE_485 / \

-40 dBm: (‘J l\f\\_ -40 dBm J/ 1

50 dam ‘r/ mmwﬁwl - e ™

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz

P Ei Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 765.88510 MHz -59.13 dém -24.13 d& 763.000 MHz 775.000 MAz 6.250 kHz 773,55544 MHz -50.08 dbm -24.08 db
775.000 MHz 775.900 MHz 100,000 kHz 775.85280 MHz -45.04 dBm -32.04 dg 775.000 MHz 775.900 MHz 100.000 kHz 775,53362 MHz -47.56 dBm -34.56 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.57 dBm -35.57 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.92363 MHz -52.82 dBm -39.82 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 19.61 dBém -10.19 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.96 dBm -10.04 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09905 MHz -52.44 d&m -39.44 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00714 MHz -48.03 dBm -35.03 de
788.100 MHz 793.000 MHz 100.000 kHz 785,59545 MHz -46.67 dm -33.67 b 788.100 MHz 793.000 MHz 100,000 kHz 788,18566 MHz -43.60 dBm -30.60 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.70779 MHz -59.04 dém ~24.04.d8 793.000 MHz 806.000 MHz 6.250 kHz 800.77273 MHz -58.91 dbm -23.91 dB
) J [ i )
Date:r 22.AUG.2022 16:
oo

Spectrur Sp m

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,20 de Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dhipe—$PURIOUS | INE ABS pASS
10 dem 10 dém
ereon] ey
o de { it 0 dBm J"
-10 dBm — Jl ? -10 dBm —] j
-20 dBm - t -20 dBm
S | \ S /
SPURIOUS_LINE_ABS - S | SPURIOUS_LINE_ABS_ 7
[ Lo
-40 dBm ( T -40 dBm =
-50 dBm J -50 dem
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[Start 763.0 MAz 7007 pts Stop 806.0 MHZ
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -57.66 dém -22.66 d& 763.000 MHz 775.000 MAz 6.250 kHz 774,25075 MHz -58.00 dbm -23.90 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -37.39 dBm -24.39 de 775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -46.22 dBm -33.22 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98487 MHz -40.27 dém -27.27 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98077 MHz -51.54 dBm -38.54 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.50649 MHz 5.78 dém -24.22 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,94905 MHz 5.86 dBm -24.14 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01873 MHz -46.19 dBm -33.19 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -38.33 dbm -25.33 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,23462 MHz -41.17 dBm -28.17 dB 788.100 MHz 793.000 MHz 100,000 kHz 788,12692 MHz -33.90 dBm -20.90 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.75974 MHz -58.82 dém -23.83 d8 793.000 MHz 806.000 MHz 6.250 kHz 802.69481 MHz -58.71 dbm -23.71 dB
) J [ i )

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG270608B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrur
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 dg Mode Auto FFT
SGL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dBm ﬂ 10 dém P\
0 de ! 0. dem ”
-10 dBm — } !\ -10 dem — { l
-20 dBm J I\ -20 dBm J i
SPURIDUS_LINE_ABS ] ']| | SPURIDUS_LINE_485 7 \
-40 dBm + \M -40 dBm /,J \
50 dBm jw o e V) 50 dem = e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 768.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 770.71429 MHz -56.96 dém -23.96 de 763.000 MHz 775.000 MAz 6.250 kHz 766,21878 MHz -50.02 dbm -24.02 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -46.53 dBm -33.53 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,80425 MHz -46.91 dbm -33.91 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -52.07 dém -39.07 d8& 775.500 MHz 776.000 MHz 30.000 kHz 775.91933 MHz -52.33 dBm -39.33 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 18.65 dBm -11.35 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 17.91 dBm -12.09 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.06199 MHz -52.47 d&m -39.47 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.07258 MHz -51.90 dBm -38.90 db
788.100 MHz 793.000 MHz 100.000 kHz 790.19266 MHz -46.75 dBm -33.75 d8 788.100 MHz 793.000 MHz 100.000 kHz 768,27378 MHz -45.78 dBm -32.78 dB
793.000 MHz 806.000 MHz 6.250 kHz 805,37013 MHz -58.78 dBm -23.78 dB 703.000 MHz 805,000 MHz 5.250 kHz 705.66883 MHz ~5a.81 dBm ~53.81 dB
) J [ i )
Date:r 22.AUG.2022
oo
Spectrur Sp m
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,20 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem 10 dém
. P ] P i
0 f 0 dBm J
-10 dBm — | ]i -10 dem — ,
-20 dBm l ' -20 dBm -
} \ . |
SPURIDUS_LINE_ABS R | SPURIOUS_LINE_ABS //
-40 dBm ( NT -40 dBm —
50 dBm _J [T -50 dBm Jf"‘" hte
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|[Start 768.0 MAz 7007 pts Stop 806.0 MHZ
Spurious Emissions
Mw | _Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,97003 MHz -56.08 d&m -23.08 de 763.000 MHz 775.000 MAz 6.250 kHz 774,03497 MHz -58.04 dbm -23.94 db
775.000 MHz 775.900 MHz 100,000 kHz 775.82043 MHz -37.50 dBm -24.50 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,65589 MHz -47.09 dbm -34.00 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99246 MHz -41.67 dBm -28.67 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.97977 MHz -51.91 dBm -38.91 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,34066 MHz 4,60 dBm -25.20 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.24675 MHz 4.46 dBm -25.54 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03002 MHz -48.23 dBm -35.23 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -40.38 dBm -27.38 de
788.100 MHz 793.000 MHz 100.000 kHz 788,54301 MHz -42.73 dBm -29.73 d8 788.100 MHz 793.000 MHz 100.000 kHz 788,14650 MHz -34.66 dBm -21.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 801,12338 MHz -58.77 dBm -23.77 dB 703.000 MHz 805,000 MHz 5.250 kHz 800.81168 MHz -5A.92 dBm ~53.92 dB
) J [ i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG270608B

LTE Band 13/ 5MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrur
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS paks 20 dbipre—$RURIOUS | INE ABS DA
10 dem i] 10 dém ﬂ
0 de J‘I 0. dem H
-10 dBm — J -10 dem — i ¥
-20 dBm J Ll -20 dBm f \
SRURIGUS_LINE_ABS Jl \! i | SPURIGUS_LINE_aBS_ ] '\
-40 dBm -40 dBm .
] i
50 dém er \‘*vJLw.JLWMT» 50 dBm WMLML—J ‘L\\{-‘W
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.65435 MHz -59.13 dém -24.13 d& 763.000 MHz 775.000 MAz 6.250 kHz 765,20570 MHz -50.01 dbm -24.01 db
775.000 MHz 775.900 MHz 100,000 kHz 775.05170 MHz -47.26 dBm -34.26 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,50386 MHz -47.16 dBm -34.16 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -52.69 dBm -39.69 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.9577% MHz -52.95 dBm -39.95 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 15.76 dBm -14.24 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 15.48 dBm -14.52 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.08646 MHz -52.85 d&m -39.85 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.02542 MHz -52.48 dBm -39.48 db
788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -46.58 dm -33.56 d 788.100 MHz 793.000 MHz 100,000 kHz 788,78776 MHz -46.23 dBm -33.23 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.66883 MHz -59.02 dém ~24.03 d8 793.000 MHz 806.000 MHz 6.250 kHz 799.47403 MHz -58.85 dbm -23.85 dB
) J [ i )
Date:r 22.AUG.2022 17:14:07
oo
Spectrur Sp m

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto FFT

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auta FFT

(@1 AvgPwr

Limit
20 dbie

heck
:PURIOUS.

PABS
INE ABS pAES

10 dBm:

0 dBm

-10 dBm: ‘ ‘

-20 dem

| SPURIOUS

@1 AvgPwr
Limit ¢heck PABS
20 dbipe—teuRIOUS }INE Ans DAKS
10 dem
ode P
-10 dBm — [ ]'l
-20 dBm J‘ \k
ﬂdl‘Hll\IH LINE_ABS

- _LINE_ABS j \.\

-40 dBm [ -40 dBm ¥

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,95804 MHz -58.70 dém -23.70 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 766.11080 MAz -50.00 dbm -24.00 d
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -36.21 dBm -23.21 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,78267 MHz -46.74 dbm -33.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -41.31 dBm -28.31 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.93452 MHz -52.19 dBm -39.19 d&
776.000 MHz 788.000 MHz 100.000 kHz 779.93806 MHz 2.89 dBm -27.11 d& 776.000 MHz 788.000 MHz 100.000 kHz 793.85814 MHz 1.15 dBm -28.85 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -50.24 dBm -37.24 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04590 MHz -42.02 dBm -29.02 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.35659 MHz -44.24 dBm -31.24 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,72002 MHz ~37.50 dBm -24.50 dB
793.000 MHz 806.000 MHz 6.250 kHz 79660390 MHz -58.02 dém -23.92 d8 793.000 MHz 806.000 MHz 6.250 kHz 803.98052 MHz -58.73 dbm -23.73 dB
\
] (] j >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto FFT

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 d& Mode Auto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS BAKS 20 dbipe—$RURIONS | INE ABS D
o0de H 0dem 1
10 dam =T -10 dBm — 1
-20 dBm ‘ & -20 dem L
JROn— | | ~e Ji 1|
SPURIOUS_LINE_ABS ) ‘LL | SPURIOUS_LINE_ABS_ r L\
~40 - T 40 dBm ey
WAL \
50 dBm ‘f’ s -50 dBm O
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 770,34266 MHz -50.02 dém -24.02 db 763.000 MHz 775.000 MHz 6.250 kHz 770,35465 MHz ~58.85 dBm —23.85 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.99955 MHz -46.13 dém -33.13 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.74311 MHz -47.51 dBm -34.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96279 MHz -51.03 dém -38.03 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95995 MHz 53.05 dBm 20,05 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.61239 MHz 20.74 dém -9.26 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 20.33 dBém -9.67 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00005 MHz -53.05 d&m -40.05 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.02033 MHz -49.20 dBm -36.20 dB
788.100 MHz | 753,000 MHz 100.000 kHz 768.41084 MHz -46.62 dBm -33.62 d 788,100 MHz 793,000 MHz 100,000 kHz 786,10245 MHz -45.84 dBm -32.84 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.55195 MHz -58.96 dem ~23.96 d8 793.000 MHz 806.000 MHz 6.250 kHz 804.33117 MHz -58.98 dbm -23.98 dB
Y
i X N ™
Date:r 22.AUG.2022 1
o
v
Ref Level 30.00 dBm Offset 11.20 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit fheck pafs
20 dbiffe—$FEURIOUS JINE ABRS | DAL
10 dBem-
0 dBm RS -
-10 dB
-20 dB
SPURIOUS LINE
-40 dBm (
-50 dém J
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low |  Range Up RBW Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -58.10 dém -23.10 d8
775.000 MHz 775.900 MHz 100.000 kHz 775.78626 MHz -35.03 dBm -22.03 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -40.62 dBm -27.62 dB
776.000 MHz 788,000 MHz 100.000 kHz 782,00000 MHz 3.92 dBm -26.08 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00924 MHz -38.50 dBm -25.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.28846 MHz -33.48 dBm -20.48 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.83766 MHz -58.71 dBm -23.71 dB
i
JU J -
Date: 16:33:57
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto FFT

Ref Level 30.00 dBm Offset 11.20 dg
SGL Count 100/100

Mode Auto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PAES

20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS D

10 dBm ﬂ 10 dém Iﬂ‘l

JHk f

40 dom = \ -10 dem — .

-20 dBm J ' -20 dBm | ‘

o A . [

SPURIOUS_LINE_ABS 2 l\ | SPURIOUS_LINE_ABS_ }

-40 dBm — -40 dBm -

o P o

50 dBm ‘f"’ ¥ '\"'“'""““"f"' = -50 dBm

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773,78520 MHz -59.08 dém -24.09 de 763.000 MHz 775.000 MAz 6.250 kHz 773.90310 MHz -59.13 dBm —24.13 db
775.000 MHz 775.900 MHz 100,000 kHz 775.69905 MHz -46.93 dém -33.93 dé 775.000 MHz 775.900 MHz 100.000 kHz 77500045 MHz -47.26 dBm -34.26 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.96349 MHz -51.11 dém -38.11 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -52.72 dBm -39.72 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 20.23 dBm -9.77 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 19.60 dBm -10.40 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09045 MHz -52.49 d&m -39.49 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00664 MHz -50.51 dBm -37.51 dB
788.100 MHz 793.000 MHz 100.000 kHz 78838636 MHz -46.53 dBm -33.53 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz 45,52 dBm Z32.52 db
793.000 MHz 806.000 MHz 6.250 kHz 795.14935 MHz -58.82 dém -23.88 d 793.000 MHz 806.000 MHz 6.250 kHz 805.31818 MHz -58.92 dbm -23.92 dB
Y
i X N ™
Date:r 22.AUG.2022 1

Band Edge / Full RB

Ref Level 30.00 d&m
SGL Count 100/100

Offset 11.20 db

Mode Auto FFT

(@1 AvgPwr
Limit ¢heck PABS
20 dbife—feuRIcUS JINE aps | DAk
10 dBem-
0 dBm V) TV N
-10 dB —] I
-20 dB \
SAURIDUS_LINE 7
-40 dam r/ r W\“\M\-\_ﬂ
-50 dBm J
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -58.89 dém -23.80 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.85639 MHz -37.88 dBm -24.88 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.90005 MHz -43.00 dBm -30.00 dB
776.000 MHz 788,000 MHz 100.000 kHz 782,32368 MHz 3.21 dBém -26.79 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01383 MHz -38.62 dBm -25.62 dB
788,100 MHz 793,000 MHz 100.000 kHz 788,32273 MHz -34.23 dBm -21.23 dg
793.000 MHz 806,000 MHz 6.250 kHz 793,13636 MHz -58.64 dBm -23.64 dB
¥
JU J -
Date: 16:34:55
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto FFT

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.20 dg

Mode Auto FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PABS

20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS D

10 dBm ” 10 dém ﬂ

ode r” 0 dBm J ‘

-10 dBm — J‘ |\ -10 dem — i

|

-20 dBm f ,k -20 dBm + ‘{

e o I

SPURIOUS_LINE_ABS ‘I k | SPURIOUS_LINE_ABS_ J \

-40 dBm ! ™ -40 dBm ‘L\

50 dem JW B el -50 dBm _J i

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 765,00300 MHz -56.9% dém -23.99 de 763.000 MHz 775.000 MAz 6.250 kHz 774.27473 MAz -50.07 dbm -24.07 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -47.16 dém -34.16 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.65410 MHz -46.61 dBm -33.61 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94061 MHz -52.39 dBm -39.39 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.96828 MHz -52.70 dBm -39.70 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 18.47 dBm -11.53 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,39960 MHz 18.80 dBm -11.20 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,05220 MHz -52.79 dém -39.79 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -52.00 dBm -39.00 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.61014 MHz -46.75 dBm -33.75 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,11713 MHz _46.57 dBm -33.57 dB
793.000 MHz 806,000 MHz 6.250 kHz 800.48701 MHz -58.89 dém -23.89 di 793.000 MHz 806.000 MHz 6.250 kHz 796.77273 MHz -56.94 dBm -23.94 dB
Y
) v I i
Date: 22.AUG.2022 9

Band Edge / Full RB

SGL Count 100/100

Ref Level 30.00 d&m

Offset 11.20 db

Mode Auto FFT

(@1 AvgPwr
Limit ¢heck PABS

20 dbife—feuRIcUS JINE aps | DAk

10 dBm

0 dBm [ v

-10 dB —] I

-20 des )

SAURIDUS_LINE i \_M]

40 dam i r\k\\’\«w

-50 dBm I/

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.43556 MHz -53.04 dBm -24.04 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.75659 MHz -41.45 dBm -28.45 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.,99995 MHz -46.03 dBm -33.03 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.62637 MHz 1,72 dBm -28.28 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -40.54 dBm -27.54 dB
788,100 MHz 793,000 MHz 100.000 kHz 788,36678 MHz -35.64 dBm -22.64 dg
793.000 MHz 806,000 MHz 6.250 kHz 793.29221 MHz -58.77 dBm -23.77 d&
¥
JU J -
Date: 16:41:21
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 13/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(%]

Ref Level 30.00 dBm  Offset 11.20 dB
SGL Count 100/100

Mode Auto FFT

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.20 dg Mode Auto FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbipe—teuRIOUS }INE Ans DAKS e e -
10 dBm A 10 dBm n
ﬁ ||
-10 dBm — f ! -10 dem — [ ‘
-20 dBm | -20 dBm
[l i
SRURIGUS_LINE_ABS ﬁ ll | SPURIGUS_LINE_aBS_ i |
-40 dBm ; l\N Al -40 dBm i B
T )
50 dBm Jf" [ | "l 50 dem i L“{“
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772,93207 MHz -59.06 d&m -24.06 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 770,10290 MHz -50.02 dbm -24.02 de
775.000 MHz 775.900 MHz 100,000 kHz 775.13981 MHz -47.08 dém -34.09 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.03012 MHz -47.06 dBm -34.06 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99565 MHz -52.13 dBm -39.13 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95919 MHz -52.25 dBm -39.25 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 14.63 dBm -15.37 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 12.81 dBm -17.19 dB
788.000 MHz 788,100 MHz 30.000 kHz 78804251 MHz -52.89 dBm -39.89 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.08317 MHz -52.00 dBm -39.00 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -46.68 dBm -33.68 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,39056 MHz ~46.78 dBm -33.78 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.78571 MHz -58.83 dBm -23.83 dB 703.000 MHz 805,000 MHz 5.250 kHz 800.50000 MHz 5A.80 dbm 23.80 dB
Y
Il j [ £
Date:r 22.AUG.2022

Band Edge / Full RB

—

Ref Level 30.00 d&m
SGL Count 100/100

Offset 11.20 db

Mode Auto FFT

(@1 AvgPwr

Limit ¢heck

20 dbiffe—$FEURIOUS JINE ABRS |

PABS
DAE

10 dBem-

0 dbm

-10 dB

-20 dBs

SPURIOUS_LINE ¢

-40 dBm

.

-50 dém

v R\\“W

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions
Range low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 770.20669 MHz -58.94 dém -23.94 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.86808 MHz -42,95 dBm -29.95 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.,99995 MHz -47.78 dbm -34.78 dB
776.000 MHz 788,000 MHz 100.000 kHz 784,22977 MHz -0.35 dem -30.35 d8
788.000 MHz 788.100 MHz 30.000 kHz 788.08297 MHz -41.60 dBm -28.60 dB
788,100 MHz 793,000 MHz 100.000 kHz 788,10245 MHz -36.36 dBm -23.36 d&
793.000 MHz 806,000 MHz 6.250 kHz 800,59091 MHz -58.84 dBm -23.84 dB

J J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK Middle Channel / QPSK
L = ||| spectr
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PABE Limit Fheck PAR
10 Ad”‘v sPURIOUS. INE_ABS PABS 10 Aé;\_»- sPURIOUS INE_ABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e N P N P N
-50 dBm -50 dbm f
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 743.31655 MHz -56.30 dBm -43,30 dB 30,000 MHz 763.000 MHz 100.000 kHz 762.43807 MHz -56.33 dBm -43.33 dB
806.000 MHz 1.000 GHz 100.000 kHz 950.17871 MHz -55.77 dbm -42.77 dB 806.000 MHz 1,000 GHz 100.000 kHz 880.01675 MHz -55.90 dBm -42.90 db
1.000 GHz 3.000 GHz 1.000 MHz 2.49988 GHz -45.46 dBm -32.46 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.95326 GHz -45.,49 dBm -32.49 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98385 GHz -41.32 dBm -28.32 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94786 GHz -41.36 dBm -28.36 dB
T bl
{ L J - L L J v
2! 16:18:5
Highest Channel / QPSK
o
v
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i PAES
10 &dne IDUR]OUS LINE_ABS B
| SPURIOUS_LINE_
-20 dBs
-30 der
-40 dem
e N
-50 dem J
-70 dem
-80 dém
-90 dem
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 628 84551 MHz -56.28 dém -43.28 d&
£06.000 MHz 1.000 GHz 100.000 kHz 888.25969 MHz -55.76 dBm -42.76 dB
1,000 GHz 3.000 GHz 1.000 MHz 2.49288 GHz -45.58 dBm -32.58 dB.
3.000 GHz 8.000 GHz 1.000 MHz 6.97235 GHz -41,30 dBm -28.30 dB.
i
JU J (] b
Date:

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum Ec?

Ref Level 0.00 dem Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 &ugPwr
Limit (an k
_10 &ine Ipumous LINE_ABS

| SEURIOUS_LINE_ABS_
-20 des

-30 dB

-40 dém

-50 dBm —
st J

-70 dBém
-80 dém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 619,56146 MHz -56,52 dBém -43.52 d8
£06.000 MHz 1.000 GHz 100.000 kHz 921.55036 MHz -55.93 dBm -42.93 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -45.26 dém -32.26 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.94586 GHz -41.27 dém -28.27 dé

~r T

JL J

TEL : 886-3-327-0868 Page Number 1 A13-18 of 19
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG270608B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0038
40 Normal Voltage 0.0064
30 Normal Voltage 0.0073
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0022
-10 Normal Voltage 0.0128 PASS
-20 Normal Voltage 0.0119
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0124
20 Normal Voltage 0.0000
20 Battery End Point 0.0161
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.58 5.71 6.29 6.55 PASS
TEL : 886-3-327-0868 Page Number : A25-1 of 43

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
=S
e T
o b —— o e ]
oL . R
3 o
0.01 . - 0.01 - .
5 \
Y N
i . 5 S
y ¥ ]
1€ 1€ -
i 1
¥
1E-04- \, < 1E-04- <
1
1E4 { 1E- -
lcF 1.88 Ghz Mean Pwr + 20.00 dB lcF 1.88 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | Peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 21.42 dbm 26,26 dbm 4.84 da 2.38 d8 4.14 db .56 db .75 db Trace 1 [ 2027 dbm 26,40 cbm 6.13 da 3.01d8 4.96 d 5.71d8 6.00 da
L it ] ) L it ] W w8

LTE Band 25/ 20MHz / 64QAM

LTE Band 25/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
=
I
a = - Bty =
\‘
0.01 - 0.01 - -
\'\ N R N
1E ‘\ 1E
i \\
A 1
\
1E-04- T G 1E-D4- -
'L |
1E \'\ 1E-
lcF 1.88 Ghz Mean Pwr + 20.00 dB lcF 1.88 Ghz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 19.44 dbm 26,40 cbm 6.96 d 3.10 d8 5.10 db 6.20 db 6.75 db Trace 1 [ 17.32 dbm  24.52 cbm 7.53 di 3.19 d8 2% da 6.55 d 7.25 d
L it ] ) L it ] SR e

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.33 1.34 3.04 3.03 5.02 5.08 9.91 9.83 | 1451 | 14.39 | 19.14 | 18.86

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.33 1.36 3.06 311 5.06 4.89 10.11 | 10.21 | 14.30 | 14.66 | 19.06 | 19.18

Page Number : A25-3 of 43

TEL : 886-3-327-0868
FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m . m L
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 30 kHz
lo att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.06 dBm Mi[1] 15.45 dBm
300 GHz 1.8002
2 M 2 )
2 o ndny 26.00 dB) =@ s
10 o P o™ Nl 1.325900000 MHZ| - i ety | TV 1.342700000 MHZ|
Qfactor ) 1418.2 7 Q factor 1400.4
o 0 de: -
10 d -10 di -
\ a N
-40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1880358 GHz 16.06 dbm ndB down 1.3259 WHz ML 1.8802573 GHz 15.45 dem ndB down 1.3427 WHz
TL 1 16793259 GHz -9.82 dBm ndg 26.00 dB T 1 1.8793504 GHz -10,59 dBm ndg 26,00 dB
T2 i 1BE0651T GHz q factor 1218.2 T2 i 1.8807021 GHz -10.62 dém q factor 1200.4
L JU J L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.51 dBm mi1] 17.14 dBm
2 1.87971830 GHz M 1.87933470 GHz
= —onde_ 26.00 dB A . ds 26.00 dB
wd :C Ay 3.039000000 MHz| T G 3.033000000 MHz|
] Q factor \ 618.5 Q factor 619.6
/ |
o =
¥
10 di i
7
20 - F
PN ‘7 .
= == g—
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 16797183 GHz 16.51 dém ndp down 3,039 MHz Ml i 1.8783347 Ghz 17.14 dém ndp down 3,033 MHz
TL 1 18784775 GHz -7.25 dém nds 26.00 d8 1 1 1,8785015 GHz -3,64 dBm nds 26.00 d8
T2 i 1BELEL6S GHz -7.61 dém q factor 618.5 T2 i 1.8015345 GHz -8.75 dém q factor 616.6
L Il ) L o

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum

ko Att

Ref Level 30.00 G&m

=

Offset 12,30 db = RBW 100 khz

0 dE BWT

um

=

RefLevel 30,00 dBm  Offset 12,30 OB e RBW 100 kHz

15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.13 dBm mi1] 13.18 dBm
2 . 1.88156800 GHz - 1.87884100 GHz
- nds 'y 26.00 dB 26.00 dB
_ T k¥ T TR W LW W \mﬁm\ 5.015000000 MHz| 104 v P 5.075000000 MHZ|
] Q factor | 375.2 Q factor 370.2
\
o - 0 da: |
2 /
10 df 10 di
= A / =
- 7 T T S
s P ol - Ao
- A rf
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 LBBLS6E GHZ 16.13 dém ndp down 5,015 MHz Ml i 1.8768641 GHz 13.18 dém ndp down 5,075 MHz
T1 1 LET7512 GHz -10.04 dam nds 26.00 d8 T1 1 1.877413 GHz -12,86 dBm nds 26.00 d8
T2 1 1.BB2527 GHz -9.72 dém q factor 375.2 T2 1 1.882488 GHz -12.90 dBm q factor 370.2
L Il J -

TEL : 886-3-

327-0868

FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
o att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.08 dBm mi1] 16.52 dBm
2 M 770 GHz - 1.8764640 GHz
P opds X 26.00 dB - _ _ nds_ 26.00 dB
10 e s g T eV 9.910000000 MHz 10 P T e A 9.830000000 MHz
] Q factor 190.0 Q factor | 190.9)
] 0 da . L
T [
] J . ;
10 -10
by e
= -0 S B
7 |
-30 d
-40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 1883377 GHz 17.03 dbm ndB down 9,91 MHz ML 1 1.876486% GHz ndB down 9,63 MHz
TL 1 1E74965 GHz ndg 26,00 dB T 1 1,675145 GHz ndg 26.00 dB
T2 i 1884875 GHz q factor 180.0 T2 i 1.884875 GHz q factor 1506
L JU J - L JU J -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.37 dBm mi1] 14.62 dBm
. 1.8822180 GHz 1.8844960 GHz
. 1 2 M
2 ¥ ndB 26.00 dp| =@ nde P 26.00 d8|
10 P AY) T AT et Yath T LA Ta vt 14.505000000 MHz 10 R L I AV VY 14386000000 MHz
Q factar \ 120.8 Q factar 131.0
o | 0 d8: T
Tl
10 df =10 di
\ / ‘
20 a -20 -~ =
Y | vy R W
P \ P LY
3 Y. =
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 1882218 GHz 16.37 dém nd@ down 14,505 MHz [ 1.884496 GHz 14.62 dem nd@ down 14,366 MHz
T 1 1,872867 GHz -9.53 dBm nd8 26.00 d8 T 1 1,872867 GHz -11,07 dem nd8 26.00 d8
T2 1 1867373 GHz -9.53 dbm q factor 120.8 T2 1 18687253 GHz -11.56 dm q factor 131.0
L Il ) L ) o

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum - um -
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.30 OB w RBW 300 kHz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.02 dBm [EEEY 13.87 dBm
2 1.8817980 GHz - 1.8834770 GHz
ndB 26.00 dB dB 26.00 dB
e N Pt -
10 d A Wy VB Nl 19.141000000 MHz 10 d - ol 2 V}\”‘ﬂM’J_‘ Ay 18.861000000 MHz
f Q factor 98.3 [ Y Q factor | 99.9
|
o 0 d8:
1| !
-10d -10 df 7
oot o, ' ~
T v L] b o,
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 LBBL798 GHz 15.02 dém ndp down 19,141 biHz Ml i 1.883477 GHz 13,87 dém ndp down 168,661 WHz
T 1 1870649 GHz -11.57 dam nds 26,00 d8 T 1 1.87045 GHz -12,44 dam nds 26,00 d8
T2 1 1.88979 GHz -10.89 dBm q factor 98.3 T2 1 1.889311 GHz -10.48 dBm q factor 99.9

L Il

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG270608B

LTE Band 25
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.76 dBm Mi[1] 15.57 dBm
2 1.88009230 GHz - . 1.88011990 GHz
26.00 dB x,_ _nds_ 26.00 dB
- "y A § A 1.325000000 MHZ| - AN e A N B N 2.062000000 MHZ|
/ Qfactar 1418.0 / Q factar 613.8
o 1 N 0 de:
/ A, Ty
10 d > - 10 d
-20 - -20 v T
\
P R ~L I AR AR a A
PGPS B =g so'den
40 dBm -40 dBm
50 -s0
60 d 60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 1500923 GHz 13.76 dbm ndB down 1.3259 WHz ML 1 1.8801199 GHz 15.57 dem ndB down 3.0629 WHz
TL 1 15793433 GHz -12.09 dém ndg 26.00 dB T 1 1.87684535 GHz -10,59 dBm ndg 26.00 dB
T2 i LBE06T41 GHz -12.20 dém q factor 1218.0 T2 i 1.8815165 GHz 10,45 dém q factor 613.8

l JU J

¢ )jd J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.10 dBm mi1] 14.86 dBm
2 _ 1.87994000 GHz - . 1.8777620 GHz
] ndB 26.00 dB ndB 26.00 dB
wd N P Lo i 5.055000000 MHz| 10 d ey BAVATIE N e - VA et 10.110000000 MHz
f 7 Qtacta¥” ¥ Y 371.9) 7 Q factor \ 185.7
o L 0 des £
/ | /
10 Ut 10 df ;}
Y, / N,
-20 -20 < -
- WA el Pt
p v W o ™~ /
o\ Vit s \
730 ga = &= LG =
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 187994 GHz 13.19 dém ndp down 5,055 MHz Ml i 1.877762 GHz 14.86 dem ndp down 10,11 MHz
TL 1 LETT473 GHz -12,66 dBm nd8 26,00 d8 1 1 1,874905 GHz -10,94 dBim nd8 26.00 d8
T2 i 1862527 GHz -12.97 dém q factor 3718 T2 i 1.885015 GHz -11.28 dém q factor 185.7

l )|

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

trum - um -
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.70 dBm mi1] 12.94 dém
1.8831770 GHz 1.8851550 GHz
2 2
2 niig 26.00 dB =@ nde 26.00 dB
A ~ 14.296000000 MH. B 19.061000000 MH.
104 = D s o 10d e . e ‘l_;\r e .
Q factar 131.7) [ T q fatt 98.9
o 0 d8:
10 -10 v
-20 o -20 "
e e ) R VVIL TPV
o AU P S A ) AP
-40 dBm:
-50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LBE3LT7 GHz 13.70 dém nd@ down 14.296 MHz [ 1 1.885155 GHz 12.94 dem nd@ down 19.061 MHz
T 1 1872897 GHz -12.33 dam nds 26,00 d8 T 1 1.87045 GHz -12,94 dam nds 26,00 d8
T2 1 1887193 GHz -12.87 dém q factor 131.7 T2 1 1.88951 GHz -13.10 dBm q factor 98.9

L )| e

TEL : 886-3-327-0868 Page Number 1 A25-6 of 43
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 25

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
e Att SWT  £3.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 11.80 dBm mi1] 14.63 dBm
1.88018740 GHz
2 2
2 1 ndB 26.00 dB =@ nas
10 . . XBuw 1.356600000 MHZ| 10 . - B s 2.110900000 MHz
7 ; RS 1985.9 7 Q factar 604.6
] n I 0 da - A
./ N\ T/ 2
10 d == 104 L
7 P, \
-20 < -20
A7 . A pu
Y AT T
-40 dBm
50 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 18601874 GHz 11.80 dBm ndB down 1.3566 WHz ML 1 1.8807373 GHz 14.63 dBm ndB down 31109 WHz
TL 1 LE793119 GHz -14.22 dém ndg 26.00 dB TL 1 1.8764476 GHz 11,45 dBm ndg 26.00 db
T2 i 1 BEOGGES GHz -14.14 diém q factor 13858 T2 i 1.8815584 GHz -11.27 dém q factor 604.6
L JU J L JU J -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

- im 2
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 11.45 dBm Mi[1] 12.17 dem
. 1.87961000 GHz, - 1.8811790 GHz
) nds 26.00 dB nds 26.00 dB
b Buw 4.885000000 MHZ o 4 10.210000000 MHz
10 T Ty ar e a84.5 = 7 =~ + Qfactar Y 184.3
o - 0 de: -
/ \
10 -10 ? =
[
20 -20 v —
e - o~ —
ey T s - - -
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 187961 GHz 11.45 dém nd@ down 4,885 MHz [ 1 1.881178 GHz 12.17 dem nd@ down 10.21 MHz
T 1 1E77582 GHz -14,32 dBm nd8 26,00 d8 T 1 1,875005 GHz -13,90 dem nd8 26,00 d8
T2 1 1.BE2468 GHz -14.38 dbm q factor 384.8 T2 1 1.885215 GHz -14.06 dm q factor 184.3
L Il ) L ) o

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Il

trum - um -
Ref Level 30.00 cBm  Offset 12,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 11.97 dBm mi1] 11.15 dem
. 1.8740960 GHz - 1.8877920 GHz
o nds 26.00 dB nds 26.00 dB
104 Bw 14.655000000 MHz 10 d W 19.181000000 MHz
fﬂ = At g Tacke e Mat 127.9 r“ﬂv\,«\m_ A e eelidatan A VY 98.4]
o . 0 des : \‘
|
0 . od ) L
7 . 7 c
20 ; v 20 ‘\A
[ A\ o v
- ! R B e et i it at n ‘,J( o] m‘r’\l L e Ta
YT —
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LB74096 GHz 11.87 dom nd@ down 14,655 MHz [ 1 1.887792 GHz 11.15 dem nd@ down 18161 MHz
T 1 1872747 GHz -13.61 dam nds 26,00 d8 T 1 1.87049 GHz -15.17 dam nds 26,00 da
T2 1 1.BB7403 GHz -13.74 dBm q factor 127.9 T2 1 1.88967 GHz -15.08 dBm q factor 98.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Occupied Bandwidth

LTE Band 25 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.10 2.72 2.71 4.52 451 9.01 9.01 | 1343 | 1346 | 17.94 | 17.94

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.10 1.09 2.72 2.72 4.51 4.48 8.99 9.03 | 13.46 | 13.46 | 17.90 | 17.94

Page Number : A25-8 of 43
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 30 kHz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.2+ dBm mi1] 15.85 dBm
2 1.87993850 GHz - . 1.88006990 GHz
Fovle, e By 1.102097902 MHz X oce B 1096503497 MHz
W e | AR ST e e,
10 df 10 o
o - - 0ds -
P \
10d - -10 df g
d ™
/
R Sy el N 20 T, El——
ey " IRV e - MTATN
-a0d -30 d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.8B8 GHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 16799385 GHz 16.24 dém Ml i 1.8600699 GHz 15.85 dém
T 1 1.B7945455 GHz 8.27 dam oce Bw 1.102097902 MHz T 1 187945734 GHz .56 dBm oce Bw 1.095503497 MHz
T2 1 1.BBOSS664 GHz 7.85 dBm T2 1 1.BBOE5385 GHz 4.58 dBm

L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

il m il
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.8+ dBm mi1] 16.40 dBm
. b 1.8B061140 GHz, - . 1.8B098300 GHZ,
| omw 2.715284715 MHZ] Occ B ¥, 2.709290709 MHZ]
Sy S 7 e T - e N
wd 10d
),
{
o 0 d8: }‘
10 df - A -10 d ,"
20 - —] |
e,
40 dBmv
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1.BBO06L1S GHz 16.64 dbm [ 1 1.880983 GHz 16.40 dem
T 1 1.B7865135 GHz 10.10 d8m oce Bw 2715284715 MHz T 1 1.B7865135 GHz .73 dBm oce Bw 2.709290709 MHz
T2 1 1.BB136663 GHz 10.70 dém T2 1 1.BB135064 GHz 9.24 dBm

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum o s " i
Ref Level 00 dBm  Offset 12.30 dB & RBW 100 kHz Ref Level 00 dBm  Offset 12.30 dB & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.73 dBm mi1] 14.41 dem
2 . 1.87827200 GHz - » 1.86201800 GHz
o X occ Bw +.5154B4515 MHz occ Bw - +.505494505 MHz
o LA W Py [ A s S, Fhermre s s o g g e oo
0d i J o T v - 104 ~ L e e
o - 0 da:
10 i y -10 Vi
i \ 4
-20 1 - -20 /
ey 7 M | N
| Ve Nl
f 0
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 LB78272 GHz 15.73 dém Ml 1.862018 GHz 14,41 dom
T 1 1B777423 GHz 10.35 dam oce Bw 4.5154B4515 MHZ T 1 18777622 GHz .29 dBm oce Bw 4,505494505 MHZ
T2 1 1.BB22577 GHz 9.54 dBm T2 1 1.BB22677 GHz 7.10 dBm

L )
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